
10 • COATS Wheel Balancer

Tower & Pressure Assemblies

All Tool
Highlight



 COATS Wheel Balancer • 11

 Item Part No. Description
 1 81825963 Inflation Hose Assembly
 2 8182090 1/4” x 61” Hose
 3 8107980 Air Gauge
 4 8107983 Plastic Fastener
 5 8101428 Hose Clamp
 6 8183502 Bleed Valve Manifold Assy.
 7 8000481 1/4” x 6” Hose
 8 8000378 1/4” Brass Str. Fitting (RC200)
 9 8182221 6” Hose Clamp
 10 8000461 1/4” ID Black Hose, 12”
 11 8301066 6-32 Kep Hex Nut
 12 8184726 1/8 NPT Tee
 13 8000378 1/4” Straight Fitting
 14 8184673 Air Regulator - Removable Knob
 15 8183421 1/4” ID Red Hose, 73”
 16 8101898 3/8 1/4 NPT Hose Fitting
 17 8108605 Coupler
 18 8120441 Nylon Cable Tie
 19 8184581 Gauge Cover
 20 8184652 Panel Nut
 21 8301063 6-32 x 1/2” PPHMS Screw
 22 8184588 2 1/2”, 0-200 PSI Gauge
 23 8182599 Safety Valve
 24 8109784 Manifold (RC150)
  8183434 Manifold (RC200)
 25 8108968 Gauge
 26 8182458 Tower/Reciever Cap
 27 8107715 3/8-16 UNC x 1 1/4”
 28 8000240 Special Washer
 29 8101312 Bushing (RC150)
  8106188 Strainer Screen (RC200)
 30 8107234 1/4” Tee Fitting (RC150)
  8104573 3/4” Straight Fitting (RC200)
 31 8181172 Hex Head Bolt (RC150)
  8183635 Hex Head Bolt (RC200)
 32 8182457 .812 ID x 1 1/2 OD
 33 8181114 Adjusting Assembly Knob
 34 8182305 Air Reciever Tower (RC150)
  8183622 Air Reciever Tower (RC200)
 35 8181964 Plastic Tray (RC150)
  8182805 Upper Cover (RC200)
 36 8181137 3/8-16 x 2.25 HHCS Screw
 37 8101018 Washer
 38 8106303 3/8-16 UNC
 39 8182076 Shim Kit
 40 8120424 3/8-16 UNC Washer

All Tool
Highlight


